
South Dakota State University South Dakota State University 

Open PRAIRIE: Open Public Research Access Institutional Open PRAIRIE: Open Public Research Access Institutional 

Repository and Information Exchange Repository and Information Exchange 

Electronic Theses and Dissertations 

1980 

The Effectiveness of Aeration and Potassium Permanganate The Effectiveness of Aeration and Potassium Permanganate 

Oxidation and Filtration on Removal of Iron and Manganese from Oxidation and Filtration on Removal of Iron and Manganese from 

Ground Water Ground Water 

Steven J. Quail 

Follow this and additional works at: https://openprairie.sdstate.edu/etd 

Recommended Citation Recommended Citation 
[...]
0.10 
0.00 
0.16 
0.42 
0.00 
0.14 
0.00 
0.02 
0.00 
0.30 
0.00 
0.00 
0.06 
0.00 
0.00 
0.72 
0.04 
0.00 
0.34 
0.06 
0.00 
0.10 

0.11 

0.19 

" \0 



Table lOA. Pilot Effluent Stability Parameter Data 

Total Calcium 
Parameter Hardness Hardness Alkalinity 

Date mg/1 as Caco3 mg/1 as CaC03 mg/1 as Caco3 

Jan 6 430 282 264 
Jan 9 440 275 256 
Jan 20 454 284 258 
Jan 21 454 291 255 
Jan 27 515 297 252 
Jan 28 468 304 258 
Feb 14 465 282 254 
Feb ·15 443 302 263 
Feb 20 470 311 251 
Feb 27 453 279 250 
Mar 1 458 285 257 
Mar 2 471 320 264 
Mar 6 439 288 267 
Mar 8 446 290 262 
Mar 9 442 274 287 
Mar 11 443 287 255 
Mar 15 448 288 257 
Mar , 21 441 282 265 
Mar 22 446 286 254 
Mar 23 447 286 246 
Mar 29 435 291 252 
Mar 30 444 284 264 

Mean 452 289 258 

Standard 12.5 11.8 8.4 
Deviation 

pH Temgerature 
units c 

7.70 11.6 
7.82 10.6 
7.98 11.4 
7.78 11.2 
7.92 12.8 
7.84 12.4 
7.88 12.6 . 
7.88 12.2 
8.04 12.0 
8.00 12.2 
7.90 12.0 
7.72 12 .. 2 
7.98 13.0 
7.96 12.0 
7.86 12.2 
7.80 13.0 
7.78 12.6 
7.86 13.4 
7.88 12.0 
7.74 11.8 
7. 70 13.4 
7.72 13.0 

7.85 12.3 

.08 0.42 

Total 
Residue 

mg/1. 

620 
598 

' 643 
656 
674 
670 
658 
650 
737 
684 
683 
542 
671 
720. 
541 
730 
646 
505 
500 
542 
699 
704 

639 

60.9 

Dissolved 
Oxygen 
mg/1 

9.52 
9.58 
9.38 
9.46 
9.60 

10.48 
9.96 
9.12 
9.70 
9.36 
9.00 
9.24 
9.82 
9.50 
9.96 
9.08 
9.48 
8.88 
9.88 
9.92 
8.98 
9.06 

9.05 

0.364 

Mean 
Dose Rate 
mg/1 MnO~ 

0.00 
0.00 
0.00 
0.00 
0~00 

0.00 
2.02 
2.02 
2.02 
2.02 
1. 20 
1. 20 
1. 20 
1. 20 
1. 20 
1. 20 
0.50 
0.50 
0.50 
0.50 
0.50 
0.50 

00 
0 



Table llA. East Plant Effluent Stability Parameter Data 

Total Calcium 
Parameter Hardness Hardness Alkalinity 

Date mg/1 as Caco3 mg/1 as Caco3 mg/1 as caco3 

Jan 6 358 199 168 
Jan 9 350 195 139 
Jan 20 373 206 166 
Jan 21 371 200 159 
Jan 27 400 208 158 
Jan 28 387 225 165 
Feb 14 357 248 170 
Feb 15 358 201 164 
Feb 20 381 219 164 
Feb 27 360 212 177 
Mar 1 357 222 127 
Mar 2 359 196 162 
Mar 6 347 197 155 
Har 8 358 196 . 166 
Mar 9 345 192 160 
Mar 11 345 190 164 
Mar 15 351 194 158 
Mar 21 351 186 143 
Mar .22 343 191 151 
Mar 23 306 184 140 
Mar 29 344 179 147 
Mar 30 343 184 156 

Mean 358 201 157 

Standard 6.7 12.5 11.5 
Deviation 

pH Temgel:'atul:'e . 
units c 

7.82 9.0 
7.82 9.0 
7.90 9.0 
7. 70 9.0 
7.76 9.0 . 
8.06 9.0 
7.90 9.0 
7.74 8.8 
7.86 9.0 
7.70 9.0 
7.38 9.0 
7.78 9.2 
7.78 9.0 · 
7.86 . 8. 8 
7.92 9.0 
7. 78 9.0 
7.72 8.8 
7.86 9.0 
7.86 9.0 
7.54 8.8 
7.58 9.0 
7.80 9.0 

7.78 9.0 

0.156 .095 

Total Residue 
mg/i 

523 
. 510 

515 
: 

521 
.529 
518 
577 
521 
538 
601 

470 
434 
539 
·432 
665 
538 
549 
453 
488 
584 
618 

545 

103.2 

Dissolved Oxygen 
mg/1 

11.20 
11.40 
11.14 
11.26 
11.48 
11.78 
10.74 
11.28 
11.22 
11.24 
11.28 
11.16 
10. 78 
11.48 
11.26 
11.58 
11.40 
11.32 
10.14 
11.08 
11.12 
11.64 

11.23 

0.316 

00 
I-' 



82 

APPENDIX IV 



83 

Table 12A. Analysis of Variance, Reaction Basin Effluent Iron and 
Manganese 

Degrees of Sum of Mean 
Source ·: Freedom ·Squares Squares F 

Total ·rron 

Total 43 15.0111 
Between Dosage 3 1.8784 .6261 1.907 
Within Dosage 40 13.1326 .3283 

·· soluble Iron 

Total 41 .7467 
Between Dosage 3 .0862 .0288 1. 6541 
Within Dosage 38 .6605 .0174 

Difference Between Total and Soluble ·Manganese 

Total 50 6.7518 
Between Dosage 4 4.8238 1.2060 28.7731** 
Within Dosage 46 1.9280 .0419 

Soluble Manganese 

Total 49 1.9393 
Between Dosage 4 .9564 .2391 10.9679** 
Within Dosage 45 .9829 .0218 

* Significant differance exists at the 0.05 level of significance. 
** Significant differance exists at the 0.005 level of significance. 



Table ·13A. Analysis of Variance, Pilot Filter Effluent 
Manganese 

Degrees of Sum of 
Source · · Freedom ·· Squares 

Total 
Between Dosages 
Within Dosages 

Total 
Between Dosages 
Within Dosages 

Total 
Between Dosages 
Within Dosages 

Total 
Between Dosages 
Within Dosages 

47 
4 

43 

48 
4 

44 

52 
4 

48 

49 
4 

45 

· ·Total ·Iron 

21.5679 
3.~735 

18.1944 

· ·Soluble ·I :ton 

• 7470 
.1203 
.6267 

·Total ·Martganesc 

4.95 
3.50 
1.45 

Soluble Manganese 

1.9393 
.9564 
.9829 

Mean 
Squares 

.8434 

.4231 

.0301 

.0142 

.88 

.03 

.239 1 

.0218 

Iron and 

F 

1.993 

2.112 

29.13*~~ 

10.9679** 

* Significant difference exists at the 0.05 level of significance. 
** Significant difference exists at the 0.005 level of significance. 

84 



85 

Table 14A. Analysis of Variance, Affect due to KMn04 addition for East 
Plant Effluent. 

Degrees of Sum of Mean 
Source Freedom Squares Squares F 

Total Iron 

Total 47 .8489 
Between Dosages 1 .0056 .0056 .3055 
Within Dosages 46 • 8433 .0183 

Total Manganese 

Total 61 .1001 
Between Dosages 1 .0454 .0454 49.8** 
Within Dos .:.ges 60 .0547 .0009 

* Significant difference exists at the 0.05 level of significance· 
**Significant difference exists at the 0.005 level of significance· 



Table 15A. Analysis of Variance Mean Squares for Raw Water Stability Parameters. 1 

Degrees of Total Calcium 
Source Freedom Hardness Hardness Alkalinity ~ Temperature 

TOTAL 21 

DOSE 3 201.3704 135.6204 227.1111 .003551 .019259 

RUN2 2 183.6806** 449.1801 90.6250 .010868 .013889 

DOSE X RUN 5 267.3778** 211. 7944 162.40001c* .006126 ~ 613111 

WiTHI-N SAM}?LE 11 138.6818 38.5909 28.6364 .006782 .012727 

1 The table was copied from a computer analysis printout. 

2 Assuming runs to be repititions, therefore random effects, 

* Those values in which the observed significance level was less than 0.05~ 

** Those values in which the observed significance level was less than 0.01, 

Total 
Residue 

4207.7037 

2662.5139 

2820.1944 

1415.2727 

Dissolved 
Oxygen 

. 002884 

• 051118 

.037019 

.036345 

00 
0"1 



Table 16A. Analysis of Variance Mean Squares for Pilot Effluent Stability Parameters. 1 

Degrees of Total Calcium 
Source Freedom Hardness Hardness Alkalinity _pJ!_ Temperature 

TOTA~ 21 

DOSE 3 381.4514 49.8218 116.9884 .020018 -1.2015 

RUN 2 205.2813 4.0451 52.1285 .023951* 1. 4139** 

DOSE X RUN 5 729.8708* 197.7819 43.9486 .006926 o. 4311** 

WITHIN SAMPLE 11 156.0000 138.8182 70.9545 .005845 0.1782 

1 The table was copied from a computer analysis printout. 

* Those values which the observed significance level was less than 0.05. 

** Those values which the observed significance level was less than 0.01. 

Total 
Residue 

8226.0995 

9184.2535 

6165.6819 

3707.2273 

Dissolved 
Oxygen 

.1057 

.1629 

.2530 

.1322 

00 
-.....j 



Table 17A. Analysis of Variance Mean Squares for East Plant Effluent Stability Parameters. 1 

Degrees of Total Calcium Tot al 
Source Freedom Hardness Hardness Alkalinity _pJ!_ 1_empe_J:'ature Residue 

TOTAL 21 

DOSE 3 796.8056 900.0648* 356.3403* .01758 . • 00620 3057.1759 

RUN 2 112 0 5000 41.8889 129.5313 .00946 .00347 7956.8472 

DOSE X RUN 5 348.3333** 162.5778 53.6375 .01923 .01128 7264.1111 

WITHIN SAMPLE 11 44.2727 155.3636 133.3182 .02444 .00909 10656.7273 

1 The table was copied from a computer analysis printout. 

* Those values in which the observed significance level was less than 0.05. 

**Those values in which the observed singificance level was less than 0.01. 

Dissolved 
Oxygen 

0.07287 

:.o. 19906 

0.14230 

0.10016 

00 
00 



89 

APPENDIX V 



90 

Description of the East Water Treatment Plant (31) 

The Brookings East Water Treatment Plant, which has a design 

capacity of 10.5 m3/min. (4 mgd), obtains its water supply from three 

wells approximately one mile east of the plant. The aquifer covers ap-

proximately 52 square kilometers (20 sq mi), and has a drainage area of 

about 337 -sq km· (130 sq mi). This provides an average annual recharge 

of 34 million cu~ic meters (9 billion gallons). The geohydraulic charac­

teristics of the wells are presented in Table 18A. Table 19A contains a 

fairly complete characterization of the wells and finished waters. 

A flow diagram of the . plant is presented in Figure ·25A. The water 

is pumped from the wells through a 50-cm (20 in) transmission line. The 

water enters the aerator through two 30-cm (12 in) inlet pipes. The 

aerator is of the induced draft type with capacity of 10.5 m3/min (2800 

gpm).' In addition to aeration, the aerator strips such gasses as co2 

and H2S fromi:the water. 

Following aeration, the water enters the solids contact upflow 

basin. This unit has a water depth of 5.82 m (19 ft, 1 in), a diameter 

of 18.0 m (59 ft) and a detention time of 145 minutes at design flow. 

Lime for pH adjustment and aluminum sulfate (alum) for coagulation, are 

added to the mixing zone of this unit. The floc particles, which settle 

to the bottom of the basin, are removed automatically. The clarified 

water is withdrawn from the surface of the basin through launder troughs 

and flows to the recarbonation basin .. 

The recarbonation basin has a detention time of 20 minutes at de-

sign flow. Since the present demand is approximately one third of the 



91 

design flow {the discharge from one well), the basin .has been partitioned 

to maintain the 20 minute detention time. The resultant dimensions of 

the basin are: 6.1 m (20ft) length, 5.2 ~(17ft) width, and 2.7 m 

(9 ft) water depth. The purpose of this unit is to combine co2 with 

the dissolved calcium carbonate and convert it to bicarbonate form to 

prevent the build-up .of carbonate on the grains of the filter medium, 

and also to stabilize the water. 

Table 18A. 

Parameter 

Depth 

Diameter 
(casing) 

Discharge 
(measured 
1-22-78 

Drawdown 

1 Geohydraulic Characteristics of Supply Wells, East Plant. 

Well 1 - Well 2 Well 3 

19.8 m (65 ft) 19.8 m (65 ft) 19.8 l!l (65 ft) 

0.60 m (24 i.n) 0.60 m (24 in) 0.60 m (24 in) 

231 m3 /h 3 229.6 m /h 266.4 m3/h 
(1017 gpm) (1011 gpm) (1173 gpm) 

5.4 m/24 hrs 3.92 m/5.5 hrs 3.55 m/8.5 hrs 
(17.75 ft)/ (12.92 ft)/ (11.67 ft)/ 
24 hrs 5/5 hrs 8.5 hrs 

Approximate well log: 

Depth 

0 - 0.9 m (0 - 3 ft) 

0.9 - 15.2 m (3 - 50 ft) 

15.2 - 15.8 m (50 - 52 ft) 

15.8 - 19.8 (52 - 65 ft) 

Topsoil 

Fine Sand 

Blue Clay 

Gravel and Sand 

1Data in this table obtained from Water Department records, City of 
Brookings, SD. 



92 

Table 19A. Typical Water Analyses, East Plant, in mg/1. 
1 

Finished 
!Well 1 Well 2 Well 3 Water 

Parameters !mg/1 . mg/1 mg/1 mg/1 

pH 7.29 7.34 7.4 7.92 

Alkalinity - ~ 253.0 253.3 246.5 200.0 
(CaC3) 

Bicarbonate 308 ; 5 309 300.5 244.0 
HCo

3
(u CaCo 3) 

--

Total Hardness 408.0 455.0 487.0 372.7 

Calcium Hard- 96. '65 116.7 . 122.5 90.1 

ness (Ca) 

Magnesium Hard- 32.74 43.9 43.95 35.8 

ness (Mg) 

Conductivity 1685. 0 867.0 890 731.3 

moh/cm 

Total solids 620~0 712.0 748 548.0 

Dissolved oxygen 0.0 0.0 0.0 11. 1 

Iron Fe 2.88 3. 72 4.3 0.07 

Manganese (Mn) 0.38 0.64 0.68 0.05 

Chloride (Cl) 4.75 7.6 11.3 7.17 

Sulfate (so4) 132.40 249.0 283 195.0 

Nitrate (as N) 0.10 0.1 0.1 0.1 . 

Fluoride (F) 0.26 0.25 0.25 0.91 

Sl')dium (Na) 11.0 18.8 17.5 16.2 . 

Potassium (K) 2.43 2.92 3.05 2.78 

Chlorine Residual - - - 0.80 

Measurements 2 3 2 3 

1 . 
Except pH 



Pumps 

Reclaim . i<: • .,. ,._ 

Pump 

Wash Water 
Reclaim 
Basin 

Lime 
Alum 

\ 

\V 
L--7 

... ---- ,.,·~> I <:--~ 

KMn04 

Basin 

- _ ~ ~ ...§_1~~ B~s 

Chlorine 
1 , _ Fluoride ~ · 
~ ffff.. High Lift 

, :>, "fi"-Q Q Pumps 
--1TL ,,, ?-

To Distribution System 

Figure 26A. flow Diagram and Units of t~e East Treatment Plant, Brookings, South Dakota. \0 
w 



94 

February 12, 1979 a permanganate saturator equipped with a metering 

pump (A-745) both manufactured by Wallace and Tiernan was .installed at 

the East Plant. The potassium permanganate was fed into the recarbona­

tion basin at a dose rate of 0.12 mg/1 KMn0
4 

(42). 

The recarbonated water flows through a 1.22 m (48-in) pipe to two 

gravity rapid sand filters, each having two cells that can be backwashed 

separately. The dimensions of each cell are 4.27 m by 7.92 m (14 ft x 

26 ft). The filter medium consists of No. 1 anthrafilt (anthracite coal) 

with grain sizes ranging from 0.6 to 0.8 nun. The uniformity coefficient 

of the particles is 1.75 and the medium depth is 0.68 m, (27-in). Th~ 

medium is underlai.d by 0. 4 m (16 -in) of graded supporting gravel. Each 

cell is backwashed at a rate of 0.26 m3/h/m2 (12.36 gal/min/sq ft), 

usually for about 7 minutes every 48 hours. 

The backwashing schedule was changed on March 1, 1979. Thereafter, 

the filters were backwashed every 10 days or whenever the headloss 

reached 8 feet, whichever occurred first (42). The washwater is re­

claimed and returned to the upflow basin influent . After filtration, 

the water flows to the clearwell. Chlorine gas for disinfection and 

fluoride for prevention of dental caries are added to the clearwell. 

Water flows from the top of the aerator through the entire plant by 

gravity. From the clearwell, the water must be pumped to an 11, 350 

cubic meter (3 MG) ground storage reservoir by three low-head pumps. 

Three high-lift pumps deliver the water from the reservoir to the 

distribution system. 

The usual dosages of the chemicals added are: 



Lime 

Alum 

Carbon dioxide 

Chlorine 

Fluoride 

90 mg/1 

10 mg/1 

6. 18 -mg/1 

2.25 mg/1 

1.0 mg/1 

95 


	The Effectiveness of Aeration and Potassium Permanganate Oxidation and Filtration on Removal of Iron and Manganese from Ground Water
	Recommended Citation

	Quail-Steve_1980-0001
	Quail-Steve_1980-0002
	Quail-Steve_1980-0003
	Quail-Steve_1980-0004
	Quail-Steve_1980-0005
	Quail-Steve_1980-0006
	Quail-Steve_1980-0007
	Quail-Steve_1980-0008
	Quail-Steve_1980-0009
	Quail-Steve_1980-0010
	Quail-Steve_1980-0011
	Quail-Steve_1980-0012
	Quail-Steve_1980-0013
	Quail-Steve_1980-0014
	Quail-Steve_1980-0015
	Quail-Steve_1980-0016
	Quail-Steve_1980-0017
	Quail-Steve_1980-0018
	Quail-Steve_1980-0019
	Quail-Steve_1980-0020
	Quail-Steve_1980-0021
	Quail-Steve_1980-0022
	Quail-Steve_1980-0023
	Quail-Steve_1980-0024
	Quail-Steve_1980-0025
	Quail-Steve_1980-0026
	Quail-Steve_1980-0027
	Quail-Steve_1980-0028
	Quail-Steve_1980-0029
	Quail-Steve_1980-0030
	Quail-Steve_1980-0031
	Quail-Steve_1980-0032
	Quail-Steve_1980-0033
	Quail-Steve_1980-0034
	Quail-Steve_1980-0035
	Quail-Steve_1980-0036
	Quail-Steve_1980-0037
	Quail-Steve_1980-0038
	Quail-Steve_1980-0039
	Quail-Steve_1980-0040
	Quail-Steve_1980-0041
	Quail-Steve_1980-0042
	Quail-Steve_1980-0043
	Quail-Steve_1980-0044
	Quail-Steve_1980-0045
	Quail-Steve_1980-0046
	Quail-Steve_1980-0047
	Quail-Steve_1980-0048
	Quail-Steve_1980-0049
	Quail-Steve_1980-0050
	Quail-Steve_1980-0051
	Quail-Steve_1980-0052
	Quail-Steve_1980-0053
	Quail-Steve_1980-0054
	Quail-Steve_1980-0055
	Quail-Steve_1980-0056
	Quail-Steve_1980-0057
	Quail-Steve_1980-0058
	Quail-Steve_1980-0059
	Quail-Steve_1980-0060
	Quail-Steve_1980-0061
	Quail-Steve_1980-0062
	Quail-Steve_1980-0063
	Quail-Steve_1980-0064
	Quail-Steve_1980-0065
	Quail-Steve_1980-0066
	Quail-Steve_1980-0067
	Quail-Steve_1980-0068
	Quail-Steve_1980-0069
	Quail-Steve_1980-0070
	Quail-Steve_1980-0071
	Quail-Steve_1980-0072
	Quail-Steve_1980-0073
	Quail-Steve_1980-0074
	Quail-Steve_1980-0075
	Quail-Steve_1980-0076
	Quail-Steve_1980-0077
	Quail-Steve_1980-0078
	Quail-Steve_1980-0079
	Quail-Steve_1980-0080
	Quail-Steve_1980-0081
	Quail-Steve_1980-0082
	Quail-Steve_1980-0083
	Quail-Steve_1980-0084
	Quail-Steve_1980-0085
	Quail-Steve_1980-0086
	Quail-Steve_1980-0087
	Quail-Steve_1980-0088
	Quail-Steve_1980-0089
	Quail-Steve_1980-0090
	Quail-Steve_1980-0091
	Quail-Steve_1980-0092
	Quail-Steve_1980-0093
	Quail-Steve_1980-0094
	Quail-Steve_1980-0095
	Quail-Steve_1980-0096
	Quail-Steve_1980-0097
	Quail-Steve_1980-0098
	Quail-Steve_1980-0099
	Quail-Steve_1980-0100
	Quail-Steve_1980-0101
	Quail-Steve_1980-0102
	Quail-Steve_1980-0103
	Quail-Steve_1980-0104
	Quail-Steve_1980-0105
	Quail-Steve_1980-0106

